
 

MESSAGES BY CO-CHAIRS 

  
Bernard Koh 

Assistant Chief Executive  
(Future Systems and Technology) 

PUB, Singapore’s National Water Agency 

Darryl Day 
Chief Executive Officer 

Peter Cullen Water and Environment Trust 

 

Singapore International Water Week 2022 returns as an in-person event from 17 to 21 April 2022 at 

the Sands Expo & Convention Centre in Singapore, along with a virtual on-demand component for 

participants who are unable to travel to Singapore. 

 

On behalf of the Programme Committee, we extend a warm invitation to you to join us at the Water 

Convention, one of the flagship programmes of SIWW2022.  

 

In response to the Call for Papers, we received over 350 high quality papers from 42 countries in the 
[...]
foreseeable future, increasing the risk of exceedance.  In addition, it is anticipated that additional by-

products will be added to the existing list of regulatory parameters, posing further risk of 

exceedance. The aim of this presentation will be to highlight an approach in assessing the possible 

treatment options available for minimising DBP formation and highlighting specific experiences in 

Scottish Water with ion exchange technology used for NOM removal. 

Removal Of Emerging Contaminants By Nature-Based Sorbent Materials In Advanced Constructed 

Wetlands – Application For Water Reuse 

Marieh Fatahizadeh, Marjolaine Deschamps, Chaza Chbib, Nicolas Roche Jerome Labille. Aix-

Marseille University (France) 

Pharmaceuticals and personal care products (PPCPs) are one of the emerging contaminants detected 

in water resources and substantially affect the environment. Conventional wastewater treatment is 

unable to remove the most recalcitrant PPCPs completely, and there is a demand for an effective 

method to remove these pollutants. In this study, the adsorption of a mixture of 12 pharmaceuticals 

on various nature-based adsorbents was investigated. Modified clay, compost, and activated carbon 

from olive stone were tested as sorbent materials. In addition, their removal efficiency was 

compared to that of a commercial activated carbon. High removal efficiencies were generally 

obtained, depending on the type of pharmaceutical molecule and on the material surface area. 

Therefore, the use of these kind of adsorbents seems to be an effective approach for removing 

emerging pollutants from wastewater that can be used to improve the performance of advanced 

constructed wetlands. 

Robust Pretreatment For Particularly Challenging Seawater Conditions 

Tomer Efrat, Alex Drak. Ide Water Technologies (Israel) 

Ultrafiltration (UF) is commonly considered as an ideal stand-alone pretreatment technology to treat 

seawater prior to the reverse osmosis step for desalination. 

IDE Technologies designed and constructed a seawater desalination plant in India's arid 

northwestern region, with a capacity of up to 168,000 mÂ³/d (44.4 MGD) of process water from 

seawater of the Gulf of Kutch. The plant design had to meet particularly difficult requirements for 

pretreatment, with seawater that contains high concentrations of organic matter and is subject to 

frequent algal blooms. Different steps were considered, including operation of a pilot. Piloting 

results confirmed that the ultrafiltration modules could meet the very ambitious targets in terms of 

process stability, filtrate quality and yield, especially during the monsoon period and finally impact 

the process design. The paper also touches on commissioning challenges. 

Mitigation Of Fouling And Wetting In Membrane Distillation Using A Multi-Layered Single-Wall 

Carbon Nanotube/Polyvinylidene Fluoride (SWCNT/PVDF) Membrane 

Junghyun Kim. Korea University (Korea Rep) 

In this study, electrical repulsion was used to overcome the vulnerabilities of MD membrane 

modification to fouling and wetting. The objective of this study is to evaluate the performance of a 

single-wall carbon nanotube (SWCNT)-coated MD membrane using electrical repulsion to mitigate 

fouling and wetting under high recovery conditions. Fouling and wetting was prevented by 

obstructing he contaminant from accessing the membrane through repulsion and increasing 

hydrophobicity; ultimately, this achieved the aim of sustainable MD operation without performance 

degradation. Under various operating conditions, the electrical repulsion of the MD process using 

the SWCNT/PVDF membrane was systematically evaluated by monitoring MD performance. It also 

involved understanding the fouling and wetting mitigation mechanisms, including analyzing the 



 

characteristics modified membranes, calculating the repulsion force, and carrying out long-term 

experiments. The results showed an improvement in the stability of the modified surface under a 

long-term operation using the minimum applied voltage during repulsion. 

Improvements In Coagulation Control Using Integrated Deterministic Modelling And Machine 

Learning Approaches 

Chaim Kolominskas. Envirosuite (Australia) 

Using an innovative combination of deterministic and regularly retrained recurrent neural network 

modelling Envirosuite implemented a simulation of feed water quality and forecasts coagulant mass 

flow/concentrations required to achieve dissolved organic carbon and turbidity setpoints at a plant 

in Singapore for the first time. 

The combination of machine learning and empirical modelling aimed to delivers higher accuracy 

forecasts than machine learning only or traditional modelling approaches. Based on a calibrated 

digital twin of the treatment plant, the solution is optimised to forecast required dosing rates for up 

to 24 hours in advance. The recommended operating setpoints are delivered daily for each hour of 

operation and provided in a format that is easy to use by plant operators and engineers. 

The solution was targeted to reduce dosing costs and maintain or improve water quality. This paper 

summarises the outcomes of the project and provides recommendations for similar future 

applications. 

Multi-Agency Reuse Programs: Lessons For Successful Collaboration 

Felicia Marcus, David Smith, Eric Rosenblum, Robert Raucher, Shannon Spurlock. Standford 

University (United States) 

The water industry is in many cases fragmented into separate organizations specializing in different 

aspects of water such as wastewater agencies, water supply agencies, and stormwater management 

agencies.  Water reuse, in many if not most cases, requires those agencies to work across functions 

and geographies.  There are issues of governance, regulation, economics, operations, and leadership 

to be actively navigated to create successful projects. This project, supported by the US 

Environmental Protection Agency Water Reuse Action Plan, presents a framework for creating the 

necessary agreements to make water reuse projects work and presents case studies that illuminate 

successful collaborative endeavors that have expanded the scope and scale of water recycling in the 

US while presenting valuable and inspiring lessons for anywhere. 

Inline UV Disinfection System, A New Approach Of Equipment Design 

Gábor Gönczi, Ramón  Kreka, János Farkas, István Lajtos. Budapest Waterworks (Hungary) 

One of the most modern disinfection technologies for water treatment is the use of UV light as 

disinfectants. Our company currently operates 18 UV devices of various sizes, capacities and types. 

UV equipment is used at strategic points, as an additional technology to the traditional disinfection 

process. The aim of the development of the new UV disinfectant device was to install a completely 

self-designed equipment to one of our main pump houses that is more efficient than the types 

available on the market. We have developed a new sizing procedure that is much more efficient 

than a conventional method, than this the procedure was implemented to CFD modelling. With the 

help of this new tool we were able to design more efficient UV equipment, which has a flow-

optimized reactor space. The developed new “Inline UV” design is far more efficient than competitor 

devices. 



 

Ceramic Microfiltration Pretreatment; Shifting From Ionexchange To Coagulation At Wtp Andijk 

Jink Gude, Bram Martijn. PWNT (Netherlands) 

Feasibility of a transition from ionexchange as pretreatment prior to ceramic microfiltration to 

coagulation and flocculation at PWN’s wtp Andijk was investigated. Drivers for this investigation are 

the undesired chloride addition due to the current practice of the ionexchange and the potential 

improved operation of the ceramic microfiltration by coagulation pretreatment. The tricky part in 

this investigation was the feasibility of the current ionexchange contactor infrastructure for 

coagulation and the need and benefit of expanded lamella settling capacity from resin settling to 

ferric floc settling. 

Desalination Plant Safety Reliability And Efficiency; Retrofitting A Piston Style Work Exchanger 

With PX Technology 

ERIK Tynes. Energy Recovery (Canada) 

A recently commissioned 216 MLD desalination plant did not meet three key performance 

indicators: availability, efficiency, and safety.  This case study provides an overview of the process of 

how the owner went about making a sustaining capital investment in order to have a plant that met 

their requirements. 

Energy Recovery Device Deployed In A Ultra High Pressure Reverse Osmosis ZLD Application: A 

Case Study 

ERIK Tynes, Energy Recovery (Canada) 

An upstream oil and gas facility deployed Ultra PX technology in Sichuan province, China, to treat 

flow back water from a hydraulic fracturing shale gas exploration site that is subject to ZLD 

regulation. The facility currently achieves zero liquid discharge of the wastewater using RO 

desalination systems and a thermal process. After treatment, 60% of the fracturing fluid is reused, 

30% is discharged up to the standard, and 10% of the concentrated fluid is evaporated to obtain 

crystalline salt. However, no ERD is currently in use for their UHPRO systems. 

The UHPRO system treats 13.4 m3/h (59 gpm) of a wastewater feed with a TDS of 77,000 ppm and 

recovers 36% of fresh water while concentrating the wastewater to 120,000 ppm. 

The required RO feed pressure is 117.2 bar (1,700 psi) and the system consumes an estimated total 

power of 55.5 kW, which represents a SEC of 11.5 kWh/m3 of fresh water produced. By adding the 

Ultra PX into the process, the power consumption dropped to 24.8 kW and the SEC to 5.2 kWh/ m3. 

This represents a power reduction of 55% and an annual cost saving of approximatively $27,000 st 

0.10 per kWh. 

*Optimizing Brine Electrolysis Processes To Minimize Chlorate Production 

Andrew Boal, Jean-Paul  Monali. De Nora Water Technologies (United States) 

Chlorate is a well-known emerging contaminant that can be introduced into drinking water as a 

disinfection byproduct. Regulatory agencies such as the United States Environmental Protection 

Agency (USEPA), the World Health Organization (WHO), the European Commission, the European 

Food Safety Authority (EFSA), and several large Food and Beverage companies have noted the health 

effects of long-term exposure to chlorate through drinking water and are taking steps to limit human 

exposure to chlorate in drinking water. When using bulk sodium hypochlorite for water disinfection, 

chemical degradation of hypochlorite can result in the production of chlorate, which is then 

introduced into the water being treated. In the case of On-site Sodium Hypochlorite Generation 

(OSHG) systems, chlorate results from undesirable electrochemical side reactions that occur during 



 

electrolysis. Initial research into chlorate introduced by OSHG systems did not determine causal 

factors that impact the relative amount of chlorate produced during electrolysis. However, recent 

research on OSHG systems in our laboratories has determined that the salinity and temperature of 

the brine solution used in the electrolysis process directly impact the relative amount of chlorate 

present in the produced sodium hypochlorite solution. 

*Reduction Of RO Membrane Cleaning Frequency By Inserting Ceramics Adsorption Filter Between 

Ultrafiltration And RO Systems 

Keiko Nakano, Hikaru Yoshimine, Tomonori Saeki, Kenichiro Sekiguchi, Masahiro Sato, Yusaku 

Maruno, Benghuat Low. Hitachi Metals Singapore Pte Ltd (Singapore) 

Pre-treatment processes are important for seawater reverse osmosis desalination that serve as the 

first barrier to remove contaminants and protect the downstream reverse osmosis (RO) systems 

from severe fouling and scaling. Hitachi Metals has developed ceramics adsorption filter (CAF) which 

captures organic matters in seawater by the function of adsorption. Effective reduction such as ½ of 

RO membrane cleaning frequency has been proven in laboratory-scale case study in the 

collaboration research with NEWRI (Nanyang Environment and Water Research Institute) under NTU 

(Nanyang Technological University). Hitachi Metals is conducting the PUB testbed project, in order to 

prove the effectiveness of CAF in pilot-scale long-term operation. Using the ultrafiltration (UF) 

permeate supplied from the Tuas South Desalination Plant (TSDP) to the PUB R&D facility, Hitachi 

Metals operated the seawater desalination pilot plant, equipped with two sets of RO system. One of 

the RO systems follows a CAF unit and by comparing the RO performances of the two units, the 

effects of CAF can be demonstrated. The results indicating the CAF effectiveness to suppress the RO 

permeability decline have been obtained so far. 

*Breakthrough Dry-Tested Seawater Reverse Osmosis Elements 

Santhosh Ramalingam, Maria Angeles Perez Macia, Guillem Gilabert-Oriol, Lewis Liu. Dupont 

(Singapore) 

Water scarcity is one key challenge mankind is facing. Seawater reverse osmosis desalination is a 

promising technology to solve it. However, further innovation to go beyond product specifications is 

needed to decrease the total cost of water while at the same time, improving sustainability 

footprint. This paper describes a breakthrough step-change in innovation within the desalination 

industry: transitioning from Wet-test SWRO elements to Dry-test SWRO elements. This new concept 

has been achieved by DuPont thanks to continuous advancements in membrane chemistry, 

automated precision manufacturing, a robust quality control, and enhancements in testing methods. 

Dry-test SWRO elements offer significant advantages over wet-test elements. Dry-tested 

membranes enable longer storage times, lower labor costs and easier warehouse planning. Dry-test 

membranes are safer to install due to lower weight and easier to handle. The dry-test SW concept 

also brings plenty of sustainability benefits in eliminating fresh-water consumption for testing, 

eliminating wastewater generated during testing, reducing energy consumption in wet testing which 

can be translated to 20% lower CO2 emission per element. The lower weight for shipping will also 

significantly decrease the environmental footprint of these elements.  

Additionally, dry-test SWRO elements offer the same water productivity and permeate quality as 

wet-test elements, once stabilized. 

*First Stage Of Tseung Kwan O Desalination Plant – Innovations And Features 

Jose Bidaurrazaga Ka Chun Yan, Andy Kwok. Water Supplies Department (Hong Kong SAR) 



 

Increasingly frequent and extreme climate events have led to very erratic rainfall patterns all over 

the world, potentially disrupting fresh water resources during prolong periods of dry weather. To 

cater for this challenge, the Water Supplies Department (WSD) of the Government of the Hong Kong 

SAR is building resilience through the first stage of Tseung Kwan O (TKO) Desalination Plant, the first 

membrane-based desalination plant to supply municipal potable water in the Hong Kong SAR upon 

its commissioning in 2023. 

Currently in the detailed design and construction stage, the Plant design incorporates unique and 

sustainable design elements and considerations with the aim to minimising environmental impacts 

and facilitating an effective and reliable plant operation for production of quality fresh water. 

This paper will highlight the requisites and constraints of the Plant as well as present the design 

features and solutions to achieve a highly efficient and sustainable plant. 

*The Potential Of Split-Feed Osmotically Assisted Reverse Osmosis (SF-OARO) For Low-Energy, 

Low Cost And High Recovery Desalination 

Zijing Mo, Christian Peters, Qianhong She, Cheng Long. School of Civil and Environmental 

Engineering, Nanyang Technological University (Singapore) 